



### Test Certificate

**Equipment:** AKV-0250-SS-NBR-G1/2

**Equipment no:**

**Client:**

#### 1 Leakage test

Testing medium:	Potable water	Temperature.:	12°C
Working pressure:	0 bar (Atm.)	Testing time:	120 min
Testing pressure:	1,0 bar	Pressure loss:	0 bar
Result: NO FAULT			

#### 2 Volumetric test of graduation

	Volume of potable water took out (ml):	Volume measured with laboratory calibration pot (ml):	Weight measured with laboratory weighing machine (g):	Acceptance criteria (ml / g):
1	50	-	50	+/- 5%
2	100	-	100	+/- 5%
3	200	-	198	+/- 5%
Result: NO FAULTS				

#### 3 Visual Inspection

Activity	Result	Remarks
Overall name plate with right type and serial number is placed	<input checked="" type="checkbox"/> Y <input type="checkbox"/> N	-
Overall dimensions according datasheet	<input checked="" type="checkbox"/> Y <input type="checkbox"/> N	-
Flange material according type of calibration pot	<input checked="" type="checkbox"/> Y <input type="checkbox"/> N	-
Material certificate is attached 3.1. EN 10204	<input checked="" type="checkbox"/> Y <input type="checkbox"/> N	HTC: 22588

#### 4 Final tests result

<b>Inspection Result:</b>	<b>Inspection Date:</b>	<b>Performed by:</b> Name / Signature
PASS		